



TEST REPORT

NUMBER: SHAH00053547

APPLICANT: BABYBOW BABY PRODUCTS CO., LTD.
12 WORKSHOP, NO.99 LIUYE ROAD,
CHEDUN TOWN, SHANGHAI, CHINA.
ATTN: SI MINGJIE

DATE: APR 28, 2008

SAMPLE DESCRIPTION:

TWENTY-SEVEN (27) PIECES OF SUBMITTED SAMPLE SAID TO BE :

- (1) 4MM BLUE PLUSH FABRIC.
- (2) 4MM YELLOW PLUSH FABRIC.
- (3) 4MM PINK PLUSH FABRIC.
- (4) 1MM LIGHT PINK PLUSH FABRIC.
- (5) 1MM LIGHT YELLOW PLUSH FABRIC.
- (6) 1MM LIGHT PURPLE PLUSH FABRIC.
- (7) 1MM LIGHT BLUE PLUSH FABRIC.
- (8) 1MM ORANGE PLUSH FABRIC.
- (9) 1MM BLUE PLUSH FABRIC.
- (10) 1MM BEIGE PLUSH FABRIC.
- (11) 1MM PURPLE PLUSH FABRIC.
- (12) 1MM LIGHT BROWN PLUSH FABRIC.
- (13) 1MM YELLOW PLUSH FABRIC.
- (14) 1MM HOT PINK PLUSH FABRIC.
- (15) 1MM PINK PLUSH FABRIC.
- (16) 1MM GREEN PLUSH FABRIC.
- (17) 0.5MM LIGHT PINK PLUSH FABRIC.
- (18) 0.5MM LIGHT BLUE PLUSH FABRIC.
- (19) LIGHT PURPLE BRUSH KNITTED FABRIC.
- (20) HOT PINK BRUSH KNITTED FABRIC.
- (21) LIGHT PINK BRUSH KNITTED FABRIC.
- (22) GREEN BRUSH KNITTED FABRIC.
- (23) DARK YELLOW BRUSH KNITTED FABRIC.
- (24) ORANGE BRUSH KNITTED FABRIC.
- (25) LIGHT BLUE BRUSH KNITTED FABRIC.
- (26) PINK/WHITE CHECKED WOVEN FABRIC.
- (27) BLUE/WHITE CHECKED WOVEN FABRIC.

TO BE CONTINUED

PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

MYRA LV
CHEMICAL DIVISION MANAGER

STEPHEN TSANG
GENERAL MANAGER



TEST REPORT

NUMBER: SHAH00053547

USED FOR : MUSICAL MOBILE, BABY GIRAFFE, BABY LION,
BABY BEAR, MUSICAL OCTOPUS.
ITEM NO. : 7021B, 7021P; 7030-P, 7030-B; 7033-Y, 7033-
BR; BT001-B, BT001-Y, BT001-P; 6202.
GOODS EXPORTED TO : EUROPE.
COUNTRY OF ORIGIN : CHINA.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
ALL SUBMITTED SAMPLES	EN71 PART 3 : 1994 AND AMENDMENT A1 : 2000 AND AC : 2002	PASS

TO BE CONTINUED

PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

MYRA LV
CHEMICAL DIVISION MANAGER

STEPHEN TSANG
GENERAL MANAGER



TEST REPORT

NUMBER: SHAH00053547

TESTS CONDUCTED

TOXIC ELEMENTS ANALYSIS

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 3 : 1994 AND AMENDMENT A1 : 2000 AND AC : 2002, ACID EXTRACTION METHOD WAS USED AND TOXIC ELEMENTS CONTENT WERE DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

	<u>RESULT IN mg/kg</u>									<u>LIMIT</u>
	(1)	(2)	(3)	(4)	(5)	(6)	(7)	(8)	(9)	<u>mg/kg</u>
SOL. BARIUM (Ba)	<5	<5	<5	<5	<5	10	<5	<5	<5	1000
SOL. LEAD (Pb)	<5	<5	<5	<5	<5	<5	<5	<5	<5	90
SOL. CADMIUM (Cd)	<5	<5	<5	<5	<5	<5	<5	<5	<5	75
SOL. ANTIMONY (Sb)	<5	<5	<5	<5	<5	<5	<5	<5	<5	60
SOL. SELENIUM (Se)	<5	<5	<5	<5	<5	<5	<5	<5	<5	500
SOL. CHROMIUM (Cr)	<5	<5	<5	<5	<5	<5	<5	<5	<5	60
SOL. MERCURY (Hg)	<5	<5	<5	<5	<5	<5	<5	<5	<5	60
SOL. ARSENIC (As)	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	25

	<u>RESULT IN mg/kg</u>									<u>LIMIT</u>
	(10)	(11)	(12)	(13)	(14)	(15)	(16)	(17)	(18)	<u>mg/kg</u>
SOL. BARIUM (Ba)	<5	19	<5	<5	5	<5	<5	<5	<5	1000
SOL. LEAD (Pb)	<5	<5	<5	<5	<5	<5	<5	<5	<5	90
SOL. CADMIUM (Cd)	<5	<5	<5	<5	<5	<5	<5	<5	<5	75
SOL. ANTIMONY (Sb)	<5	<5	<5	<5	<5	<5	<5	<5	<5	60
SOL. SELENIUM (Se)	<5	<5	<5	<5	<5	<5	<5	<5	<5	500
SOL. CHROMIUM (Cr)	<5	<5	<5	<5	<5	<5	<5	<5	<5	60
SOL. MERCURY (Hg)	<5	<5	<5	<5	<5	<5	<5	<5	<5	60
SOL. ARSENIC (As)	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	25

	<u>RESULT IN mg/kg</u>									<u>LIMIT</u>
	(19)	(20)	(21)	(22)	(23)	(24)	(25)	(26)	(27)	<u>mg/kg</u>
SOL. BARIUM (Ba)	<5	<5	<5	<5	<5	<5	<5	<5	<5	1000
SOL. LEAD (Pb)	<5	<5	<5	<5	<5	<5	<5	<5	<5	90
SOL. CADMIUM (Cd)	<5	<5	<5	<5	<5	<5	<5	<5	<5	75
SOL. ANTIMONY (Sb)	<5	<5	<5	<5	<5	<5	<5	<5	<5	60
SOL. SELENIUM (Se)	<5	<5	<5	<5	<5	<5	<5	<5	<5	500
SOL. CHROMIUM (Cr)	<5	<5	<5	<5	<5	<5	<5	<5	<5	60
SOL. MERCURY (Hg)	<5	<5	<5	<5	<5	<5	<5	<5	<5	60
SOL. ARSENIC (As)	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	<2.5	25

TO BE CONTINUED



TEST REPORT

NUMBER: SHAH00053547

TESTS CONDUCTED

SOL. = SOLUBLE
< = LESS THAN
mg/kg = MILLIGRAM PER KILOGRAM

DATE SAMPLE RECEIVED : APR.18, 2008
TESTING PERIOD : APR.18, 2008 TO APR.25, 2008

END OF REPORT